
��������			


This Parts catalog is includes MB No 1



 1.EXTERIOR (A666) ..............................................................................   2
 2.ENTRANCE SECTION (A666) ............................................................   4
 3.INVERTER AND EXIT SECTION (A666) ............................................   6
 4.STAPLE UNIT (A666)..........................................................................   8
 5.JOGGER UNIT (A666) ........................................................................  10
 6.SHIFT TRAY DRIVE SECTION (A666)...............................................  12
 7.DRIVE AND ELECTRICAL SECTION (A666).....................................  14
 8.DECAL AND DOCUMENT ..................................................................  16
PARTS INDEX ........................................................................................  19

March, 20’98

PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of parts on this machine.

INDEX to PARTS CATALOG



  1.EXTERIOR (A666)

4

2



  1 A666 2421 Sub - Shift Tray  1
  2 A666 2411 Shift Tray  1
  3 A666 4671 Rear Cover - Shift Tray  1
  4 A666 4661 Front Cover - Shift Tray  1
  5 A666 4631 Left Lower Cover  1
  6 A666 4930 Staple Exchange Decal  1
  7 A666 4641 Upper Cover  1
  8 A666 4910 Jam Removal Decal - W1  1
  9 A666 4651 Rear Upper Cover  1
 10 5446 2824 Screw - Duplex Guide Plate  2
 11 A666 4621 Rear Cover  1
 12 A666 4920 Jam Removal Decal - W2  1
 13 A666 4150 Upper Entrance Cover  1
 14 A666 4260 Entrance Roller  1
 15 A666 4145 Upper Entrance Guide  1
 16 G020 2630 Magnetic Catch  2
 17 A666 4290 Support Entrance Guide  1
 18 A666 6621 Rear Joint Bracket  1
 19 A666 6611 Front Joint Bracket  1
 20 A666 6666 Screw - M4X14  1
 21 A666 4611 Front Cover  1
 22 A666 4711 Stapler Cover  1
 23 A666 4721 Inner Cover - Stapler Unit  1
 24 5215 2621 Snap Ring - M6  1

101 0802 5254 Tapping Screw-m3x6
102 0450 3008B Tapping Screw - M3x8

Index
 No. 

Part No. Q’ty Per
Assembly

Description Index
 No. 

Part No. Q’ty Per
Assembly

Description

  1.EXTERIOR (A666)

3



  2.ENTRANCE SECTION (A666)

104

4



  1 A353 3173 Pressure Spring  1
  2 A666 1355 Upper Sensor Lever  1
  3 AW02 0075 Photointerrupter  1
  4 A353 3172 Actuator Bracket  1
  5 A666 1351 Upper Stay - Paper Exit  1
  6 AA12 0027 Antistatic Brush  1
  7 A556 2151 Antistatic Brush  1
  8 A666 4220 Bracket - Guide Plate  1
  9 AW01 0070 Photosebsor - Ps-r11d1-b  1
 10 A666 5224 Relay Harness - Shift Tray  1
 11 A666 4135 Upper Guide Plate - Paper Exit  1
 12 A666 4215 Fixed Plate - Exit Roller  1
 13 A666 4205 Driven Roller - Paper Exit  2
 14 A666 4210 Shaft - Exit Roller  1
 15 A666 4125 Lower Entrance Guide Plate  1
 16 A666 1411 Link Stay  1
 17 5446 2824 Screw - Duplex Guide Plate  3
 18 5413 1882 Stepped Screw  1
 19 A666 1271 Bracket - Grounding Plate  2
 20 A666 5222 Relay Harness - Paper Entrance  1
 21 A666 4250 Sensor Bracket  1
 22 A666 4300 Sensor Bracket  1
 23 AW02 0095 Photointerruptor  1
 24 A666 1412 Link Stay  1
 25 A666 4170 Stepped Screw - M3x6  1
 26 A666 1412 Link Stay  1

101 0451 4006B Tapping Screw - 4x6
102 1105 0199 Clamp
103 0314 0060B Philips Pan Head Screw - M4x6
104 0450 3008B Tapping Screw - M3x8
105 1105 0328 Harnes Clamp - ES-050
106 0313 0100B Philips Pan Head Screw - M3x10
107 0720 0040B Retaining Ring - M4
108 0451 3006B Tapping Screw - M3x6
109 1106 0193 Bushing - 7.9mm

Index
 No. 

Part No. Q’ty Per
Assembly

Description Index
 No. 

Part No. Q’ty Per
Assembly

Description

  2.ENTRANCE SECTION (A666)

5

Technical Support
MB 3, 4
Correction: Index 27 (Stepped Screw) was not listed

Ricoh Technical Services
Item 26
MB 4: Parts catalog correction



  3.INVERTER AND EXIT SECTION (A666)

6



  1 A666 4145 Upper Entrance Guide  1
  2 A666 4180 Exit Roller  1
  3 A666 4165 Support Guide  1
  4 A666 4105 Upper Guide Plate - Paper Out  1
  5 A666 4155 Transport Roller  1
  6 AW01 0070 Photosebsor - Ps-r11d1-b  1
  7 A666 5223 Relay - Harness - Inverter  1
  8 A666 4175 Sensor Bracket  1
  9 A666 4110 Middle Guide Plate - Inverter  1
 10 AA08 0071 Bushing -6x10x6  4
 11 A666 1811 Torque Limiter - Exit  2
 12 A666 1821 Torque Limiter - Inverter  1
 13 A666 1831 Torque Limiter - Transport  1
 14 A566 1510 Gate Pawl Lever  1
 15 5446 2824 Screw - Duplex Guide Plate  2
 16 5053 0447 Bushing - 6mm  3
 17 5447 2681 Snap Ring  1
 18 A666 4130 Turn Gate  1
 19 A458 2251 Cushion - Bin Solenoid Lever  1
 20 A666 4120 Inverter Guide Plate  1
 21 5215 2621 Snap Ring - M6  1
 22 A666 4190 Inverter Roller  1
 23 A666 4155 Transport Roller  1
 24 A666 4160 Torsion Spring  1
 25 A666 4161 Torsion Spring  1
 26 A666 4100 Inveryer Guide Plate  1
 27 AA08 0034 Bushing - 4x5x7  2
 28 AA06 3529 Pressure Spring - 14.5mm  2
 29 AF02 2075 Driven Roller  1
 30 A566 4505 Seal - 15 X 20  1
 31 A376 3242 Antistatic Brush  1
 32 A548 2343 Clutch Stopper  1
 33 A666 4170 Stepped Screw - M3x6  1

101 0720 0040B Retaining Ring - M4
102 0451 3006B Tapping Screw - M3x6
103 0313 0100B Philips Pan Head Screw - M3x10
104 1105 0199 Clamp

Index
 No. 

Part No. Q’ty Per
Assembly

Description Index
 No. 

Part No. Q’ty Per
Assembly

Description

  3.INVERTER AND EXIT SECTION (A666)

7

Ricoh Technical Services
Item 1
MB 5: Part name and number correction



  4.STAPLE UNIT (A666)

8



  1 A666 3150 Guide Plate - Stapler Tray  1
  2 AX04 0096 Stepping Motor - DC 9w  1
  3 A666 3140 Rear Plate - Stapler Tray  1
  4 A666 3280 Timing Belt - B40S2M328  1
  5 A666 3155 Cover - Stapler  1
  6 AJ01 1011 Stapler - Eh155r  1
  7 A666 5228 Relay Harness - Stapler  1
  8 5446 2824 Screw - Duplex Guide Plate  2
  9 A666 3310 Feeler - Interlock Switch  1
 10 A666 5227 Harness - Staple Sensor  1
 11 A666 5229 Harness - Staple Motor  1
 12 A666 3300 Guide - Stapler  1
 13 A666 3125 Lower Stay - Slide Rail  1
 14 A666 3127 Guide Mylar  4
 15 A666 3126 Guide Mylar  1
 16 A666 1314 Stapler Unit Stand  1
 17 A666 1310 Lower Stay Guide  1
 18 A666 3130 Front Plate - Stapler Tray  1
 19 A666 3320 Antistatic Brush  1
 20 A666 3330 Antistatic Brush  2
 21 A666 3340 Guide Mylar  1
 22 A666 3350 Guide Mylar  2

101 1106 0200 Bushing - 19.44mm
102 0451 3006B Tapping Screw - M3x6
103 0451 4006B Tapping Screw - 4x6
104 0453 3006B Tapping Screw - M3x6
105 1105 0310 Wire Clamp
106 0720 0040B Retaining Ring - M4
107 1607 0638 Ferrite Core - Tfc25-15-12
108 1105 0376 Nylon Clamp

Index
 No. 

Part No. Q’ty Per
Assembly

Description Index
 No. 

Part No. Q’ty Per
Assembly

Description

  4.STAPLE UNIT (A666)

9



  5.JOGGER UNIT (A666)

10



  1 A666 3290 Sensor Bracket  1
  2 AW02 0049 Photointerruptor - Os - 580213-703  1
  3 A666 3240 Sensor Bracket  1
  4 AW01 0070 Photosebsor - Ps-r11d1-b  1
  5 A666 3220 Tightener - Timing Belt  1
  6 A134 5291 Jogger Drive Motor DC 6.48w  1
  7 A666 3110 Base - Stapler  1
  8 A666 3120 Rack - Side Fence  1
  9 AA14 3314 Steped Screw - M4x4  1
 10 A666 3250 Gear - Z40  1
 11 AB01 3881 Gear - 31Z  1
 12 AB01 7400 Gear- 18z/68z  1
 13 A666 3260 Shaft Paper Out  1
 14 A666 3180 Timing Pulley - Z32  2
 15 A666 3260 Shaft Paper Out  1
 16 A666 3270 Pulley - Z40  1
 17 A666 3190 Shaft - Middle Idler  1
 18 A666 3180 Timing Pulley - Z32  2
 19 A666 3210 Shaft - Lower Idler  1
 20 A666 3100 Stapler Tray  1
 21 AW02 0075 Photointerrupter  1
 22 A666 3105 Jogger Fence  1
 23 A666 3170 Timing Belt - 680P2M14  1
 24 A666 3160 Pawl - Paper Out  1
 25 A353 2763 Washer - M5  1

101 0451 3006B Tapping Screw - M3x6
102 0450 3010B Tapping Screw - M3x10
103 0313 0100B Philips Pan Head Screw - M3x10
104 0720 0040B Retaining Ring - M4
105 0242 0040Z Pan Head Screw - M2x4
106 0710 0020W Hexagonal Nut - M2
107 0805 3480 Bushing - 6mm
108 0632 0100G Pin - 2x10mm
109 1105 0310 Wire Clamp
110 1105 0199 Clamp

Index
 No. Part No.

Q’ty Per
Assembly

DescriptionIndex
 No. Part No.

Q’ty Per
Assembly

Description

  5.JOGGER UNIT (A666)

11



  6.SHIFT TRAY DRIVE SECTION (A666)

17

12



  1 A666 2251 Slider - Shift Tray  1
  2 A666 2211 Frame - Shift Tray  1
  3 A666 2159 Cover - Shift Tray  2
  4 A666 2221 Front Side Plate  1
  5 A666 2231 Rear Side Plate  1
  6 A666 2351 Rear Rack Bracket  1
  7 A666 2355 Front Rack Bracket  1
  8 A666 2331 Rack  1
  9 A666 2121 Stay - Shift Tray  2
 10 A666 1311 Stay - Slide Rail  1
 11 A666 2111 Copy Tray Guide  2
 12 A666 2157 Guide:end Fence:front  1
 13 A666 2156 Guide:end Fence:inner Back  1
 14 A666 2151 End Fence  1
 15 A379 3316 Shift Guide Roller  4
 16 A353 3272 Guide Roller  4
 17 A666 1311 Stay - Slide Rail  1
 18 A666 1315 Slide Rail  1
 19 A666 2374 Arm - Shift Plate  1
 20 A666 2345 Gear - Z20  1
 21 5053 0223 Bushing - 8mm  2
 22 A666 2346 Shaft - Tray Drive  1
 23 A666 2347 Gear - Z45  1
 24 AH01 2019 Caster  4
 25 AX04 0098 Motor - DC 12w  1
 26 A666 1127 Grounding Plate  1
 27 A666 1126 Bracket - Grounding Plate  1
 28 5215 2621 Snap Ring - M6  1

101 0451 3006B Tapping Screw - M3x6
102 0451 3010B Tapping Screw - M3x10
103 0720 0040B Retaining Ring - M4
104 0720 0060B Retaining Ring - M6
105 0453 3006B Tapping Screw - M3x6
106 0450 4020B Tapping Screw - 4x20
107 0451 4006B Tapping Screw - 4x6
108 0633 0140G Parallel Pin - 3x14
109 1105 0199 Clamp
110 1105 0310 Wire Clamp

Index
 No. Part No.

Q’ty Per
Assembly

DescriptionIndex
 No. Part No.

Q’ty Per
Assembly

Description

  6.SHIFT TRAY DRIVE SECTION (A666)

13



  7.DRIVE AND ELECTRICAL SECTION (A666)

107

14



  1 AX04 0056 Stepping Motor - Dc9.5v 9.0w  1
  2 A666 1621 Motor Bracket  1
  3 A666 1741 Timing Belt - B40S2M152  1
  4 A666 4230 Paper Entrance Solenoid  1
  5 A666 4240 Solenoid Bracket  1
  6 AA06 0092 Release Spring  1
  7 A300 3151 Support Bracket  1
  8 A666 5220 Harness - Interlock Switch  1
  9 AG07 0004 Magnetic Catch  1
 10 A666 1261 Bracket - Magnet Catch  1
 11 A566 2101 Stepping Motor - DC 6.3w  1
 12 A666 1611 Bracket - Main Motor  1
 13 5920 2144 Spring - Lock  1
 14 A666 1651 Gear Pulley - Z25/Z18  2
 15 A666 1652 Flange - Timing Pulley  2
 16 A666 1711 Timing Belt - B40S3M192  1
 17 A666 1731 Timing Belt - B40S3M366  1
 18 A666 1721 Timing Belt - B40S3M246  1
 19 A666 5452 Bracket - Harness Clamp  1
 20 A666 5453 Interface Harness Bracket  1
 21 A666 5211 Harness - Interface  1
 22 AW02 0075 Photointerrupter  2
 23 A666 5451 Bracket - Main Board  1
 24 A666 5510 Main Control Board  1

A666 5500 X/O MB 1
 25 A666 5221 Harness - Sensor  1
 26 A666 5225 Harness - Motor  1
 27 A666 2375 Cam - Shift Tray  1
 28 5447 2681 Snap Ring  1
 29 A666 2371 Motor Bracket  1
 30 AX04 0097 DC Motor - DC 5w  1
 31 A666 2372 Sensor Bracket  1

101 0451 3006B Tapping Screw - M3x6
102 0353 0060B Philips Pan Head Screw - M3x6
103 0313 0040B Philips Pan Head Screw - M3x4
104 0720 0040B Retaining Ring - M4
105 1106 0459 Bushing - 20.2mm
106 1105 0310 Wire Clamp
107 1204 2382 Interlock Switch - FAIL-CA22

Index
 No. Part No.

Q’ty Per
Assembly

DescriptionIndex
 No. Part No.

Q’ty Per
Assembly

Description

  7.DRIVE AND ELECTRICAL SECTION (A666)

15



  8.DECAL AND DOCUMENT

16



  1 A666 4930 Staple Exchange Decal  1
  2 A666 4910 Jam Removal Decal - W1  1
  3 A666 4920 Jam Removal Decal - W2  1

Index
 No. Part No.

Q’ty Per
Assembly

DescriptionIndex
 No. Part No.

Q’ty Per
Assembly

Description

  8.DECAL AND DOCUMENT

17

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䴀䈀 ㈀ഀ匀琀愀瀀氀攀爀 搀攀挀愀氀 愀搀搀攀搀 昀漀爀 琀栀攀 漀瀀攀爀愀琀椀漀渀 瀀愀渀攀氀



PARTS INDEX



Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

Parts Index

A666 1126 Bracket - Grounding Plate  13- 27
A666 1127 Grounding Plate  13- 26
A666 1261 Bracket - Magnet Catch  15- 10
A666 1271 Bracket - Grounding Plate   5- 19
A666 1310 Lower Stay Guide   9- 17
A666 1311 Stay - Slide Rail  13- 17
A666 1311 Stay - Slide Rail  13- 10
A666 1314 Stapler Unit Stand   9- 16
A666 1315 Slide Rail  13- 18
A666 1351 Upper Stay - Paper Exit   5-  5
A666 1355 Upper Sensor Lever   5-  2
A666 1411 Link Stay   5- 16
A666 1412 Link Stay   5- 24
A666 1412 Link Stay   5- 26
A666 1611 Bracket - Main Motor  15- 12
A666 1621 Motor Bracket  15-  2
A666 1651 Gear Pulley - Z25/Z18  15- 14
A666 1652 Flange - Timing Pulley  15- 15
A666 1711 Timing Belt - B40S3M192  15- 16
A666 1721 Timing Belt - B40S3M246  15- 18
A666 1731 Timing Belt - B40S3M366  15- 17
A666 1741 Timing Belt - B40S2M152  15-  3
A666 1811 Torque Limiter - Exit   7- 11
A666 1821 Torque Limiter - Inverter   7- 12
A666 1831 Torque Limiter - Transport   7- 13
A666 2111 Copy Tray Guide  13- 11
A666 2121 Stay - Shift Tray  13-  9
A666 2151 End Fence  13- 14
A666 2156 Guide:end Fence:inner Back  13- 13
A666 2157 Guide:end Fence:front  13- 12
A666 2159 Cover - Shift Tray  13-  3
A666 2211 Frame - Shift Tray  13-  2
A666 2221 Front Side Plate  13-  4
A666 2231 Rear Side Plate  13-  5
A666 2251 Slider - Shift Tray  13-  1

A666 2331 Rack  13-  8
A666 2345 Gear - Z20  13- 20
A666 2346 Shaft - Tray Drive  13- 22
A666 2347 Gear - Z45  13- 23
A666 2351 Rear Rack Bracket  13-  6
A666 2355 Front Rack Bracket  13-  7
A666 2371 Motor Bracket  15- 29
A666 2372 Sensor Bracket  15- 31
A666 2374 Arm - Shift Plate  13- 19
A666 2375 Cam - Shift Tray  15- 27
A666 2411 Shift Tray   3-  2
A666 2421 Sub - Shift Tray   3-  1
A666 3100 Stapler Tray  11- 20
A666 3105 Jogger Fence  11- 22
A666 3110 Base - Stapler  11-  7
A666 3120 Rack - Side Fence  11-  8
A666 3125 Lower Stay - Slide Rail   9- 13
A666 3126 Guide Mylar   9- 15
A666 3127 Guide Mylar   9- 14
A666 3130 Front Plate - Stapler Tray   9- 18
A666 3140 Rear Plate - Stapler Tray   9-  3
A666 3150 Guide Plate - Stapler Tray   9-  1
A666 3155 Cover - Stapler   9-  5
A666 3160 Pawl - Paper Out  11- 24
A666 3170 Timing Belt - 680P2M14  11- 23
A666 3180 Timing Pulley - Z32  11- 18
A666 3180 Timing Pulley - Z32  11- 14
A666 3190 Shaft - Middle Idler  11- 17
A666 3210 Shaft - Lower Idler  11- 19
A666 3220 Tightener - Timing Belt  11-  5
A666 3240 Sensor Bracket  11-  3
A666 3250 Gear - Z40  11- 10
A666 3260 Shaft Paper Out  11- 13
A666 3260 Shaft Paper Out  11- 15
A666 3270 Pulley - Z40  11- 16

20



Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

A666 3280 Timing Belt - B40S2M328   9-  4
A666 3290 Sensor Bracket  11-  1
A666 3300 Guide - Stapler   9- 12
A666 3310 Feeler - Interlock Switch   9-  9
A666 3320 Antistatic Brush   9- 19
A666 3330 Antistatic Brush   9- 20
A666 3340 Guide Mylar   9- 21
A666 3350 Guide Mylar   9- 22
A666 4100 Inveryer Guide Plate   7- 26
A666 4105 Upper Guide Plate - Paper Out   7-  4
A666 4110 Middle Guide Plate - Inverter   7-  9
A666 4120 Inverter Guide Plate   7- 20
A666 4125 Lower Entrance Guide Plate   5- 15
A666 4130 Turn Gate   7- 18
A666 4135 Upper Guide Plate - Paper Exit   5- 11
A666 4145 Upper Entrance Guide   3- 15
A666 4145 Upper Entrance Guide   7-  1
A666 4150 Upper Entrance Cover   3- 13
A666 4155 Transport Roller   7- 23
A666 4155 Transport Roller   7-  5
A666 4160 Torsion Spring   7- 24
A666 4161 Torsion Spring   7- 25
A666 4165 Support Guide   7-  3
A666 4170 Stepped Screw - M3x6   7- 33
A666 4170 Stepped Screw - M3x6   5- 25
A666 4175 Sensor Bracket   7-  8
A666 4180 Exit Roller   7-  2
A666 4190 Inverter Roller   7- 22
A666 4205 Driven Roller - Paper Exit   5- 13
A666 4210 Shaft - Exit Roller   5- 14
A666 4215 Fixed Plate - Exit Roller   5- 12
A666 4220 Bracket - Guide Plate   5-  8
A666 4230 Paper Entrance Solenoid  15-  4
A666 4240 Solenoid Bracket  15-  5
A666 4250 Sensor Bracket   5- 21

A666 4260 Entrance Roller   3- 14
A666 4290 Support Entrance Guide   3- 17
A666 4300 Sensor Bracket   5- 22
A666 4611 Front Cover   3- 21
A666 4621 Rear Cover   3- 11
A666 4631 Left Lower Cover   3-  5
A666 4641 Upper Cover   3-  7
A666 4651 Rear Upper Cover   3-  9
A666 4661 Front Cover - Shift Tray   3-  4
A666 4671 Rear Cover - Shift Tray   3-  3
A666 4711 Stapler Cover   3- 22
A666 4721 Inner Cover - Stapler Unit   3- 23
A666 4910 Jam Removal Decal - W1  17-  2
A666 4910 Jam Removal Decal - W1   3-  8
A666 4920 Jam Removal Decal - W2   3- 12
A666 4920 Jam Removal Decal - W2  17-  3
A666 4930 Staple Exchange Decal   3-  6
A666 4930 Staple Exchange Decal  17-  1
A666 5211 Harness - Interface  15- 21
A666 5220 Harness - Interlock Switch  15-  8
A666 5221 Harness - Sensor  15- 25
A666 5222 Relay Harness - Paper Entrance   5- 20
A666 5223 Relay - Harness - Inverter   7-  7
A666 5224 Relay Harness - Shift Tray   5- 10
A666 5225 Harness - Motor  15- 26
A666 5227 Harness - Staple Sensor   9- 10
A666 5228 Relay Harness - Stapler   9-  7
A666 5229 Harness - Staple Motor   9- 11
A666 5451 Bracket - Main Board  15- 23
A666 5452 Bracket - Harness Clamp  15- 19
A666 5453 Interface Harness Bracket  15- 20
A666 5500 X/O MB 1  15- 24
A666 5510 Main Control Board  15- 24
A666 6611 Front Joint Bracket   3- 19
A666 6621 Rear Joint Bracket   3- 18

21



A666 6666 Screw - M4X14   3- 20 AA06 0092 Release Spring  15-  6
AA06 3529 Pressure Spring - 14.5mm   7- 28
AA08 0034 Bushing - 4x5x7   7- 27
AA08 0071 Bushing -6x10x6   7- 10
AA12 0027 Antistatic Brush   5-  6
AA14 3314 Steped Screw - M4x4  11-  9
AB01 3881 Gear - 31Z  11- 11
AB01 7400 Gear- 18z/68z  11- 12
AF02 2075 Driven Roller   7- 29
AG07 0004 Magnetic Catch  15-  9
AH01 2019 Caster  13- 24
AJ01 1011 Stapler - Eh155r   9-  6
AW01 0070 Photosebsor - Ps-r11d1-b   7-  6
AW01 0070 Photosebsor - Ps-r11d1-b  11-  4
AW01 0070 Photosebsor - Ps-r11d1-b   5-  9
AW02 0049 Photointerruptor - Os - 580213-703  11-  2
AW02 0075 Photointerrupter   5-  3
AW02 0075 Photointerrupter  11- 21
AW02 0075 Photointerrupter  15- 22
AW02 0095 Photointerruptor   5- 23
AX04 0056 Stepping Motor - Dc9.5v 9.0w  15-  1
AX04 0096 Stepping Motor - DC 9w   9-  2
AX04 0097 DC Motor - DC 5w  15- 30
AX04 0098 Motor - DC 12w  13- 25
G020 2630 Magnetic Catch   3- 16

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

22



A134 5291 Jogger Drive Motor DC 6.48w  11-  6
A300 3151 Support Bracket  15-  7
A353 2763 Washer - M5  11- 25
A353 3172 Actuator Bracket   5-  4
A353 3173 Pressure Spring   5-  1
A353 3272 Guide Roller  13- 16
A376 3242 Antistatic Brush   7- 31
A379 3316 Shift Guide Roller  13- 15
A458 2251 Cushion - Bin Solenoid Lever   7- 19
A548 2343 Clutch Stopper   7- 32
A556 2151 Antistatic Brush   5-  7
A566 1510 Gate Pawl Lever   7- 14
A566 2101 Stepping Motor - DC 6.3w  15- 11
A566 4505 Seal - 15 X 20   7- 30

5053 0223 Bushing - 8mm  13- 21
5053 0447 Bushing - 6mm   7- 16
5215 2621 Snap Ring - M6   3- 24
5215 2621 Snap Ring - M6   7- 21
5215 2621 Snap Ring - M6  13- 28
5413 1882 Stepped Screw   5- 18
5446 2824 Screw - Duplex Guide Plate   5- 17
5446 2824 Screw - Duplex Guide Plate   7- 15
5446 2824 Screw - Duplex Guide Plate   3- 10
5446 2824 Screw - Duplex Guide Plate   9-  8
5447 2681 Snap Ring  15- 28
5447 2681 Snap Ring   7- 17
5920 2144 Spring - Lock  15- 13

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

23



0242 0040Z Pan Head Screw - M2x4  11-105
0313 0040B Philips Pan Head Screw - M3x4  15-103
0313 0100B Philips Pan Head Screw - M3x10  11-103
0313 0100B Philips Pan Head Screw - M3x10   5-106
0313 0100B Philips Pan Head Screw - M3x10   7-103
0314 0060B Philips Pan Head Screw - M4x6   5-103
0353 0060B Philips Pan Head Screw - M3x6  15-102
0450 3008B Tapping Screw - M3x8   3-102
0450 3008B Tapping Screw - M3x8   5-104
0450 3010B Tapping Screw - M3x10  11-102
0450 4020B Tapping Screw - 4x20  13-106
0451 3006B Tapping Screw - M3x6  15-101
0451 3006B Tapping Screw - M3x6  11-101
0451 3006B Tapping Screw - M3x6   9-102
0451 3006B Tapping Screw - M3x6  13-101
0451 3006B Tapping Screw - M3x6   5-108
0451 3006B Tapping Screw - M3x6   7-102
0451 3010B Tapping Screw - M3x10  13-102
0451 4006B Tapping Screw - 4x6  13-107
0451 4006B Tapping Screw - 4x6   9-103
0451 4006B Tapping Screw - 4x6   5-101
0453 3006B Tapping Screw - M3x6   9-104
0453 3006B Tapping Screw - M3x6  13-105
0632 0100G Pin - 2x10mm  11-108
0633 0140G Parallel Pin - 3x14  13-108
0710 0020W Hexagonal Nut - M2  11-106
0720 0040B Retaining Ring - M4   9-106
0720 0040B Retaining Ring - M4   7-101
0720 0040B Retaining Ring - M4   5-107
0720 0040B Retaining Ring - M4  15-104
0720 0040B Retaining Ring - M4  11-104
0720 0040B Retaining Ring - M4  13-103
0720 0060B Retaining Ring - M6  13-104
0802 5254 Tapping Screw-m3x6   3-101
0805 3480 Bushing - 6mm  11-107

1105 0199 Clamp  11-110
1105 0199 Clamp  13-109
1105 0199 Clamp   7-104
1105 0199 Clamp   5-102
1105 0310 Wire Clamp  11-109
1105 0310 Wire Clamp   9-105
1105 0310 Wire Clamp  13-110
1105 0310 Wire Clamp  15-106
1105 0328 Harnes Clamp - ES-050   5-105
1105 0376 Nylon Clamp   9-108
1106 0193 Bushing - 7.9mm   5-109
1106 0200 Bushing - 19.44mm   9-101
1106 0459 Bushing - 20.2mm  15-105
1204 2382 Interlock Switch - FAIL-CA22  15-107
1607 0638 Ferrite Core - Tfc25-15-12   9-107

Part No.Description Page and
Index NoDescription

Page and
Index No.Part No.

24


	 1.EXTERIOR (A666)  2
	 2.ENTRANCE SECTION (A666)  4
	 3.INVERTER AND EXIT SECTION (A666)  6
	 4.STAPLE UNIT (A666)  8
	 5.JOGGER UNIT (A666)  10
	 6.SHIFT TRAY DRIVE SECTION (A666)  12
	 7.DRIVE AND ELECTRICAL SECTION (A666)  14
	 8.DECAL AND DOCUMENT  16
	PARTS INDEX  19

